


 

 

 

 

 
Proceedings of the 

XXIX International Scientific and 

Practical Conference 

 

International Trends in 

Science and Technology 
 

May 30, 2021, 

Warsaw, Poland 
 

 
 

 

 
Copies may be made only from legally acquired originals. 

A single copy of one article per issue may be downloaded for personal use 
(non-commercial research or private study). Downloading or printing multiple 

copies is not permitted. Electronic Storage or Usage Permission of the 
Publisher is required to store or use electronically any material contained in 

this work, including any chapter or part of a chapter. Permission of the 
Publisher is required for all other derivative works, including compilations and 
[...]
разлагаясь, будет выступать как удобрение. Минус в применении сена такой: оно может 

содержать семена сорняков, которые могут прорасти во влажной среде. Солома же свободна от 

любых семян сорняков, но бедна питательными веществами. Она не будет выступать как 

органическое удобрение. Сено блокирует солнечный свет более эффективно, поэтому солому 

следует насыпать поверх картона более толстым слоем. 

Уход. Посаженный под картон картофель, по существу, не требует почти никакого 

ухода. Если мульчирующий слой соломы или сена достаточно толстый. 



International Trends in Science and Technology 

 

RS Global                                                                                                                      May 2021 57 

 

Выводы.  

Преимущества способа.  

Участок не будет нуждаться в прополке: картон, мульча помогают блокировать 

солнечные лучи: сорняки не пробьются к свету. Вместо удаления сорной растительности, они 

оставляются на месте. Она становятся первым слоем компоста. Картон поддается 

биологическому разложению, сено-солома разлагаются за сезон или два. Они также питают 

органикой почву. 

Не нужен будет полив: картон сохраняет влагу, задерживает испарения. Исключение – 

засушливое лето, но потребность в поливах при использовании такого покрытия минимальна. 

Почва снизу картона не уплотняется, она рыхлая, ей не нужна перекопка. Кроме 

того, подняв лист картона, там будет множество дождевых червей – это они помогут сделать 

землю более плодородной, улучшат ее структуру. 

Минимальные эксплуатационные затраты − без прополки или полива уменьшаются 

эксплуатационные расходы, это более, чем простой способ выращивания картофеля. Самое 

главное, почва защищена от эрозии, ее структура улучшается. Такой способ поддерживает 

жизнь микроорганизмов, так необходимых для повышения плодородия земли 

Температурный режим − известно − благоприятная температура для выращивания 

картофеля составляет около 20оС. В большинстве районов в западной Грузии летом 

температура больше допустимой. При таких условиях кусты картофеля чувствуют себя 

угнетенно. Естественно, при такой жаре любая технология выращивания может дать сбой, если 

не обеспечен один из главных факторов развития растений – комфортная температура. 

Влажный картон плюс 10-15-ти сантиметровый слой органической мульчи (соломы) под 

палящим зноем понижает температуру почвы на 25-30о!!! Покрывая почву картоном с мульчей, 

можно действительно надо рассчитывать на высокий результат. Ведь кроме понижения 

температуры мульчирующий слой еще сохраняет влагу. Только два этих фактора уже способны 

повысить урожайность. 

Уборка − Когда ботва начинает желтеть, засыхать, наступает время сбора 

урожая. Раздвинув мульчу, приподнимая картон − весь урожай просто находится сверху почвы. 

Почему так происходит? Потому что картофель не должен находиться в почве. Он просто 

должен быть в контакте с почвой для того, чтобы его корневая система имела доступ к воде и 

питательным веществам. 

Картофелины традиционно закапывают, чтобы клубни не зеленели, так как такие 

клубни ядовиты и не пригодны для еды. Но, используя данную технологию, мы изолируем 

картофель от доступа света, при этом не ухудшаем качество полученного урожая. 

На опытном участке при факультете технологии Батумского университета Ш. 

Руставели, в 2019 году проводились сравнительные посевы картофеля по традиционными и 

технологией выращивания картофеля под мульчу. 

В таблицах 1 и 2 представлены сравнительные маржинальные эффективности 

производства картофеля в соответственно по традиционными и технологией выращивания 

картофеля под мульчу. 

Из таблицы видно, что в условьях западной Грузии производство картофеля на малых 

участках по экономическим соображением боле выгодно осуществлять по технологии 

мульчированием. 

 



International Trends in Science and Technology 

 

58 May 2021                                                                                                                       RS Global 

 

Таблица 1 

 
Таблица 2 

 
  

единица 1 – гектар 
 

Доходы Количество Т/га Цена ари/т Сумма Лари/га 

Урожай картофеля 20 700 14000 
 

Наименование 

технолог. 

операции 

Расход материала механизация труд 

Всего 

расходы 
Кол. 

Материала 
единица 

Цена 

единицы, 

лари 

Расход 

материала 

Лари/га 

Топливо, 

лт. 

Расход 

топлива 

Лари/га 

зарплата 

Вспашка     30 66 30 96 

Боронование     20 44 20 64 

Транспортировка 

посадочного 

материала 

3500    30 66 20 86 

Посадка + 

грядообразаватель 

+вручную 

3500 კგ 0,7 2450 10 22 30 2512 

Внесение азота 

(чистое вещество) 
132 კგ 1,05 139   30 300 

Внесение фосфора 

(чистое вещество) 
172 კგ 0,5 160   30 190 

Внесение каля 

(чистое вещество) 
160 კგ 1,4 240   30 270 

Поливка 2 раза       30x2=60 60 

Опрыскивание 

фунгицидом 

вручную 2 раза 

7.5 კგ 50 375   30x2=60 435 

Опрыскивание 

инсенкцитидом 
2.5 კგ 50 125   30x2=60 185 

Окучивание 2–раза       30x2=60 60 

Уборка урожая 

вручную+ 

грядообразаватель 

    10 22 150 172 

Транспортировка 

на 10 км 
    7 15,4 20 35,4 

Сумма затрат    1061.5  213,5 661 4515,4 
 

Маржинальная прибыль 9484,6 

 

единица 1 – гектар 
 

Доходы 
Количество, Т/га Цена, Лари/т Сумма, Лари/га 

Урожай картофеля 20 700 14000 
 

Наименование 

технолог. 

операции 

Расход материала механизация 
труд 

Всего 

расходы Кол. 

материала 
единица 

Цена 

единицы, 

лари 

Расход 

материала 

Лари/га 

Топливо, 

лт. 

Расход 

топлива 

Лари/га 

зарплата 

посадочный 

материал 
3500 кг 0,7 2450    2450 

кордон        150 

Сено        150 

Транспортировка 

посадочного 

материала 

       86 

Подстелька 

кордона + сеять 

+ мульчировка 

       150 

Уход        50 

Уборка        50 

Транспортировка 

на 10 км 
    10 22 50 72 

Сумма затрат        3158 
 

Маржинальная прибыль 14342 

 



International Trends in Science and Technology 

 

RS Global                                                                                                                      May 2021 59 

 

ECOLOGY 
 

PURIFICATION OF PHARMACEUTICAL WASTE WATER 

RESULTING FROM HERBAL PLANTS BY ZERO LIQUID 

DISCHARGE TECHNIQUES (ZLD) 
 

Nancey Hafez, Faculty of ecology, National aviation university, Ukraine 

DOI: https://doi.org/10.31435/rsglobal_conf/30052021/7582 

Abstract. Introduction. Zero liquid discharge (ZLD)is advanced water treatment process technology 

that remove waste water product economically and produce clean water for reuse e.g. irrigation. this 

water treatment process is money saving, environmentally friendly and highly trustable. zero liquid 

technology (ZLD) is the most effective solution for obtaining strict environmental discharge standards 

and produce water treatment recovery with lowest possible cost. ZLD help in recovering materials 

from the waste water streams e.g. potassium sulfate, soda, sodium sulfate and lithium.  

ZLD treatment system should be: Convenient to large scale of waste contaminations. This treatment 

recover 95% of liquid waste for reuse. Can produce dry solid disposal. Can be separate by product 

from waste. Help to adjusting chemical volumes.  

Purpose. Used treated waste water as Cooling towers industry. Boiler water for generating steam for 

MEE. Used in water scrubbers as scrub media. Prepare of lime slurry for ETP. Various operations of 

industrial washings.  

Keywords: Zld, UF, Ro, MEE, MVR, pharmaceutical waste waters treatment. 

 

Methods. ZlD treatment process steps: 

Pretreatment it is should be remove simple contaminants from waste water stream by filtration 

or precipitation out. 

The treatment consists of clarifier or a reactor to precipitate out metals, hardness and silica. 

This step require caustic soda or lime for coagulation. This step require add chemicals and one or two 

reactors to settle down the small particles from water.  

Using coagulates contains aluminum with slight PH adjustment when coagulation is complete 

the water enters a flocculation chamber followed by sedimentation part of ZLD process.  

Where the water rises to the top and allowing solids to settle down into sludge blanket.  

Ultra filteration can also used which pump water directly from waste water through UF 

(chlorination) and eliminate the clarifier/filteration.  

Concentration in ZLD is usually performed by (RO)reverse osmosis, brine concentrator or 

electrodialysis or combined together.  

They are used to remove dissolved solids waste and to obtain pretreated water.  

RO has a tight pore structure (membrane used less than 0.001micron) that effectively removes 

up to 99% of the dissolved salts (ions) particles, colloids, organics, bacteria and pathogens from the 

water [7].  

Evaporation / crystallization: 

After concentration steps is completed then followed by next step of generating solids by 

thermal process or evaporatation, which lead to evaporate all water off and reuse it. This is Can be 

done by adding acid which neutralize the solution and. also can perform dear ration at this step to 

release dissolved oxygen, carbon dioxide and other gases. the leftd waste go then from evaporator to a 

crystallizer which continues to boil off all the water where all waste presented in the water crystallized 

and turned to solids.  

Results: 

ZLD system depend on thermal and evaporative process e.g multi stage flash (MSF), multi 

effect distillation (MED), mechanical vapor compression (MCV) and crystallizers. Evaporations and 

crystallizations system capacity range from around 10 gpm to 1500 gpm per units. Falling film 

evaporators called brine concentrators are technology for heat transfer which produce high pure 

distillation and water recovery greater that 90%recovered water in a brine water concentrator is 



International Trends in Science and Technology 

 

60 May 2021                                                                                                                       RS Global 

 

suitable as cooling tower or scrubbing media and can be recycled to other plant process including 

demineralization of water. this waste water evaporators can be acted by mechanical vapor 

decompression (MVR) or with other stream depending on the costs of electric power and 

steam.crystallizes are used to handle crystallization of the dissolved salts which can be recovered as by 

products. waste water crystallizes are used to concentrate the effluent from brine concentrators when 

equipped with dry solid comprise zero liquid discharge system. this brine crystallizes are acted by live 

steam or MVR technology to recycle the vapor and this can help in reducing energy use and costs. 

The wastewater is analyzed for the major water quality parameters, such as pH, Biological 

Oxygen Demand (BOD), Chemical Oxygen Demand (COD) and Total Dissolved Solids (TDS). The 

effluent samples were collected on a daily basis for a period of one month. The raw wastewater pH 

was highly alkaline it was then bringing down to neutral which was helpful for biological treatment. 

The BOD, COD of the treated effluent reduced significantly, where as very small reduction was 

observed in dissolved solids. 

Transformation of COD into organics and TDS (total dissolved solid) into dry salts for 

disposal by zero liquid discharge treatment system [5]. 

In zero liquid discharge system the overall loads reduction was 99.2 percent in TDS, 99.9 

percent in COD and 100 percent in both the TSS and BOD. By the various experimental analysis 

relieving that the designed ZLD unit can be used effectively to treat and recycle API manufacturing unit 

effluents, which helps to meet statutory requirements and reduce concerns on ground water depletion. 

By the experimental studied MEE (Multiple Effective Evaporator), ATFD (Agitated Thin Film 

Drier) and LCS effluent treatment unit made of a SBR (Sequential Batch Reactor) and MBR 

(Membrane Bio-Reactor) with other unit which is called as water recycling unit consisting RO 

(Reverse Osmosis) plant the pilot plant of ZLD shown a huge reduction in TDS (Total Dissolved 

Solids), TSS (Total Suspended Solids), BOD (Biological Oxygen Demand) and TSS (Total Suspended 

Solid) to 99.2, 100, 100 and 99.9 percent respectively [9]. ZLD Reduce your carbon which eliminates 

liquid waste by converting it into disposable dry solids by application of powdered activated carbon 

and by reverse osmosis almost 50%total organic carbon (TOC)removal removal takes place during 

coagulation lime softening process include using of powdered activated carbon.  

 

Table 1. Table of ZLD process. 

 
 



International Trends in Science and Technology 

 

RS Global                                                                                                                      May 2021 61 

 

Continuation of table 1 

 
 



International Trends in Science and Technology 

 

62 May 2021                                                                                                                       RS Global 

 

Table 2. Table of Sector wise of ZLD treatment options for industries. 

 

 

 

 



International Trends in Science and Technology 

 

RS Global                                                                                                                      May 2021 63 

 

Conclusions. ZLD had a high successful process for waste water industry treatment which 

minimize the high toxicity, PH, organic pollutants and resources of recovery. the consumption of 

water that generated from ZLD systems able to recycle in plant premises which reduce use of water 

and decrease waste pollutions and maximize water resources. ZLD carried out by systematic waste 

water control strategy consists of coagulation, UF, RO, aeration system, etc.  

Although the high capability of ZLD systems in industrials scales but it has a limited use due 

to increased energy consumptions and their costs.  

REFERENCES 

1. Rappich O. The rising industrial adoption of zero liquid discharge. Water world; 2016. Copyright: 10 

©2020 Rathoure 

2. Yusuf M. Handbook of textile effluent remediation. Pan Stanford Publishing; 2018. 434 p. 

3. Jordan A. Zero liquid discharge options. Water world; 2009. 

4. GPCB. Zero liquid discharge (ZLD) technology guidance manual. 2016. 

5. Vishnu G, Palanisamy S, Joseph K. Assessment of field scale zero liquid discharge treatment systems for 

recovery of water and salt from textile effluents. Journal of Cleaner Production. 2008;16(10):1081–1089. 

6. Tong T, Elimelech M. The global rise of zero liquid discharge for wastewater management: drivers, 

technologies, and future directions. Environmental Science & Technology. 2016; 50:13. 

7. Saha I. Zero liquid discharge: treating effluents as a resource stream instead of waste stream is the way 

forward. 2014. 

8. Ahirrao S. Zero Liquid discharge solutions. Industrial wastewater treatment, recycling and reuse. 

Butterworth-Heinemann; 2014:489–20. 

 

 

  



International Trends in Science and Technology 

 

64 May 2021                                                                                                                       RS Global 

 

 
 

 

 

 

Proceedings of the 

XXIX International Scientific and Practical 

Conference 

International Trends in Science and Technology 

 

 

(May 30, 2021, Warsaw, Poland) 

 

 

 

 

 

 

MULTIDISCIPLINARY SCIENTIFIC EDITION 

 

Indexed by: 

 

 

 

 

 

 

 

 

 

 

Passed for printing 25.05.2021. Appearance 30.05.2021. 

Typeface Times New Roman. 

Circulation 300 copies. 

RS Global S. z O.O., Warsaw, Poland, 2021 


	2 А4
	30.05.2021_online-2-65
	Сборник 30.05.2021.pdf


